



ARL-MAT-R-122

AD-A222 732

AR-006-084



DEPARTMENT OF DEFENCE

DEFENCE SCIENCE AND TECHNOLOGY ORGANISATION

AERONAUTICAL RESEARCH LABORATORY

MELBOURNE, VICTORIA

Aircraft Materials Report 122

STATISTICAL TREATMENT OF SLOW STRAIN RATE DATA FOR ASSESSMENT OF HYDROGEN EMBRITTLEMENT IN LOW ALLOY HIGH STRENGTH STEEL

by

W. J. Pollock



Approved for public release

(C) COMMONWEALTH OF AUSTRALIA 1990

90 06 01 99

APRIL 1990

This work is copyright. Apart from any fair dealing for the purpose of study, research, criticism or review, as permitted under the Copyright Act, no part may be reproduced by any process without written permission. Copyright is the responsibility of the Director Publishing and Marketing, AGPS. Inquiries should be directed to the Manager, AGPS Press, Australian Government Publishing Service, GPO Box 84, CANBERRA ACT 2601.

THE UNITED STATES NATIONAL TECHNICAL INFORMATION SERVICE IS AUTHORISED TO REPRODUCE AND SELL THIS REPORT



AR-006-084

DEPARTMENT OF DEFENCE DEFENCE SCIENCE AND TECHNOLOGY ORGANISATION AERONAUTICAL RESEARCH LABORATORY

Aircraft Materials Report 122

STATISTICAL TREATMENT OF SLOW STRAIN RATE DATA FOR ASSESSMENT OF HYDROGEN EMBRITTLEMENT IN LOW ALLOY HIGH STRENGTH STEEL

by W. J. Pollock SUMMARY

Slow strain rate testing has been used to quantify the degree of hydrogen embrittlement produced in high strength 4340 steel by plating processes and aircraft maintenance chemicals. The results of slow strain rate tests, conducted at a crosshead displacement rate of 2×10^{-6} mm/s using samples of three notched tension specimens in various paint strippers, show that a mean fracture stress of 1850 MPa can be correlated with the pass/fail criterion for acceptability of paint strippers in an existing Standard Notched Cring Test. Statistical analysis of the slow strain rate data allows criteria to be established which will ensure a 99% probability of identifying all paint strippers that fail the Notched Cring Test. This analysis is also used to grade a series of products and processes in terms of their tendency to cause hydrogen embrittlement, and to identify environmental parameters that cause excessive scatter in hydrogen embrittlement tests. Criteria are also specified for acceptability of each heat treatment batch of 4340 steel specimens to ensure reproducibility of results obtained from slow strain rate tests.



(C) COMMONWEALTH OF AUSTRALIA 1990

POSTAL ADDRESS:

Director, Aeronautical Research Laboratory, P.O. Box 4331, Melbourne, Victoria, 3001, Australia

TABLE OF CONTENTS

المحاربة الموادين والدار

Page Number

1.	INTRODUCTION
2.	EXPERIMENTAL1
3.	RESULTS
4.	STATISTICAL ANALYSIS OF RESULTS4
4.1	Anomalous Data4
4.2	Pass/Fail Criteria in Slow Strain Rate Tests5
4.3	Comparative Assessment of a Range of Products or Processes
4.4	Reproducibility of Specimen Batches8
	CONCLUSIONS9
	ACKNOWLEDGEMENTS10
	REFERENCES10
	TABLES 1 & 2

FIGURES 1 - 11

C's bents que can the second of the second

Sector and the sector

DISTRIBUTION LIST

DOCUMENT CONTROL DATA



NTIS GRA&I
DTIC TAB
Unannounced Jurbit catten By Digtrigution/ Aveilability Codes Eveil and/or
Justi cation By Digtribution/ Availability Codes [avail and/or
By Digtripution/ Availability Codes [avail and/or
By Distribution/ Availability Codes [avail and/or
Distribution/ Availability Codes Avail and/or
Availability Godes Avail and/or
Avail and/or
Dist Special

į.

INTRODUCTION

1.

Many critical load-bearing components in both commercial and military aircraft are manufactured from low alloy high strength steel. Since this type of steel is particularly susceptible to hydrogen embrittlement, extreme care must be exercised during all manufacturing and maintenance procedures to avoid hydrogen generation and absorption into components. Many Standard Specifications have been developed to screen products¹⁴ (paint strippers, washing solutions, solvents) and processes^{1, 5, 6} (electroplating) using specimens manufactured from high strength air-melted 4340 steel, known for its high susceptibility to hydrogen embrittlement. In these tests, three or four specimens are loaded to a fixed percentage of the unembrittled fracture stress and held for specified periods up to 200 hours. Failure or visual evidence of hydrogen cracking in one or more specimens is used as a basis for rejection of a given process or product. Unfortunately, high scatter frequently occurs in hydrogen embrittlement tests, and the small number of specimens normally utilised in current Standard Methods does not generate sufficient data for the reliability of products and processes to be analysed in a statistically rigorous manner. Moreover, Standard Methods are also unable to grade a range of products or processes in terms of their tendency to cause embrittlement when no specimens fail during the time scale of the test. The importance of this capability becomes crucial in cases where intermittent exposure of components to a variety of maintenance environments can cause hydrogen to build up over long periods of time thereby leading to premature delayed failure during service. Alternative methods should therefore be sought with a capability to identify the safest product or process for a particular application, and to validate this choice by rigorous statistical analysis.

Slow strain rate testing is frequently used to study environmentally assisted fracture such that results can be achieved more rapidly than conventional constant load tests.⁷ In previous work⁸⁻¹¹, it was possible to characterise the degree of hydrogen embrittlement produced by a range of aircraft maintenance processes by analysis of the mean fracture stress and standard deviation produced by loading high strength 4340 steel notched tensile specimens to failure at a constant crosshead displacement rate. The present paper discusses how the results of these slow strain rate tests can be analysed statistically to overcome many of the limitations pertaining to existing Standard Hydrogen Embrittlement Tests.

2. EXPERIMENTAL

Notched tension specimens, compatible with the reduced load requirements for the type 1a specimen in Standard ASTM F519-77¹, were manufactured using three separate lots of aircraft quality air-melted 4340 steel which complied with the MIL-S-5000E Specification⁷ (Fig. 1). Heat treatment of eight separate specimen batches involved austenitisation at 860°C for 1 hour, oil-quenching to 60°C and tempering twice at 260°C for 1 hour with air-cooling between tempers. The notch was prepared by low stress grinding after heat-treatment. Un-notched tension specimens with a gauge length of 12.7 mm and

1

minimum diameter of 3.2 mm were also manufactured to determine the ultimate tensile strength of the steel.

Specimens were loaded to failure using a 20kN motor-driven hardbeam tension testing machine which had a variety of gears enabling tests to be conducted over a range of crosshead displacement rates varying from 10^{-2} to 10^{-6} mm/s. Unless otherwise stated, mean fracture stress and standard deviation values quoted in this paper were calculated from the results of testing three specimens in an identical manner.

Assessment of the degree of internal hydrogen embrittlement was undertaken by conducting slow strain rate tests at 20° C in air after either: a) cadmium (Cd) or Cd-Ti electroplating and baking, or b) exposure of unstressed plated specimens to deleterious maintenance products (eg. paint strippers) or environments (aqueous sodium chloride solutions). In a further series of tests, porous low hydrogen embrittlement (LHE) Cd plated-and-baked (190°C/23 hours) specimens were loaded to failure in the presence of a series of six proprietary paint strippers (A, B, C1, C2, D, E) to assess their tendency to cause hydrogen-assisted cracking. Samples C1 and C2 were two different batches of the same paint stripper and had the same nominal composition, but exhibited different tendencies to cause hydrogen-assisted cracking. Further details associated with the plating-and-baking procedures and paint strippers have been described elsewhere.⁸⁻¹¹

The tendency of paint strippers to cause hydrogen-assisted cracking was also assessed using a Standard Notched C-ring Test.⁶ Each test required three LHE Cd plated-and-baked specimens to be loaded in air to 75% of the notched bend strength and the notched region of the specimen immersed in the paint stripper. If two or more specimens failed within 100 hours, the environment was considered embrittling. If one specimen failed, a further three specimens were tested, and the paint stripper was rejected if one or more specimens failed or showed any evidence of cracking.

3. **RESULTS**

The results of testing 21 un-embrittled notched bare steel tension specimens in air produced a mean fracture stress and standard deviation of 2456 MPa and 52 MPa respectively, thereby confirming that the fracture stress was independent of crosshead displacement rate over the range 2×10^{-3} to 2×10^{-6} mm/s. Similar tests with un-notched specimens revealed an ultimate tensile strength of 1845 MPa.

Results of duplicate tests carried out in air after a variety of Cd plating-and-baking procedures showed that the slow strain rate technique can differentiate between a wide range of hydrogen-embrittling treatments (Fig. 2). Tests carried out at a crosshead displacement rate of 2×10^{-4} mm/s can characterise the severely embrittling properties of a bright Cd plating bath whereas crosshead displacements rates of 2×10^{-6} mm/s must be used to distinguish between the embrittling characteristics of LHE Cd and Cd-Ti plating-and-baking treatments.

The embrittling properties of the six paint strippers were characterised by conducting tests in triplicate in which LHE Cd plated-andbaked specimens were loaded to failure in the presence of each paint stripper (Fig. 3, Table 1). A comparison of mean fracture stress values revealed paint stripper B to be most embrittling, with paint strippers D and E exhibiting minimum tendency towards hydrogen assisted cracking. This result was confirmed in the Notched C-ring Tests where paint strippers A, C1, D and E could be classified as "non-embrittling" whereas paint strippers B and C2 could be labelled "embrittling" (Table 2).

Since batches C1 and C2 of paint stripper C were found to be "non-embrittling" and "embrittling" respectively, further slow strain rate and Notched C-ring Tests were carried out in various mixtures of paint strippers C1 and C2. Despite the high standard deviation associated with some of the results of slow strain rate tests in paint stripper mixtures, the mean fracture stress increased with greater proportions of C1 in the paint stripper mixture (Fig. 4). The paint stripper mixture containing 75% C1 just passed the Notched C-ring Test whereas all specimens tested in the mixture containing 65% C1 consistently failed within 50 hours of commencing the test (Fig. 4, Table 2). Consequently the pass/fail condition for the Notched C-ring Test is most closely simulated by the paint stripper mixture containing 75% C1 and the corresponding mean fracture in the slow strain rate test conducted at a crosshead displacement rate of 2×10^{-4} mm/s is therefore estimated to be 1850 MPa.

The limited amount of testing and variable scatter associated with the slow strain rate data in Fig. 4 does not permit a proper statistical assessment of the results. The overall significance of a minimum acceptable mean fracture stress and comparative assessments of a range of products becomes more meaningful when the statistics of slow strain rate results encompassing a much wider data base are analysed. Mean fracture stress and standard deviation data for all tests conducted in triplicate 8^{-11} show results displaying considerable scatter (Fig. 5). The data can be divided into two groups: an anomalous group in which four sets of data display much higher scatter than all the remaining results (Table 1), and a main group of data which display standard deviation values ranging from 100 to 450 MPa at intermediate mean fracture stresses, with much lower scatter evident at both low and high mean fracture stress. Since the main group of data is derived from tests encompassing many steel lots and heat treatment batches as well as a range of crosshead displacement rates in both air and in paint strippers, the variation in standard deviation with mean fracture stress is likely to depend on metallurgical factors associated with crack initiation for this particular strength level of air-melted 4340 steel in both the embrittled and unembrittled condition.

If the main body of results is assumed to reflect a population which characterises acceptable data produced during slow strain rate tests, a statistical analysis can be done which allows:

a) identification of processes and products causing excessive scatter in hydrogen embrittlement tests,

- b) establishment of a minimum acceptable mean fracture stress guaranteeing to any predetermined probability the identification of all paint strippers that fail the existing Standard Notched C-ring Test,
- c) a series of products or processes to be graded in terms of their tendency to cause hydrogen embrittlement, and
- d) acceptability criteria to be established for different heat treatment batches of 4340 steel thereby ensuring reproducibility of all slow strain rate results.

4. <u>STATISTICAL ANALYSIS OF RESULTS</u>

4.1 <u>Anomalous Data</u>

Before discussing the statistical properties of the main group of slow strain rate data, an analysis is undertaken to discuss the significance of the four data points exhibiting standard deviation >500 MPa (Fig. 5, Table 1).

When comparing two normal populations, a hypothesis test, based on comparisons of their two variances, is used to determine whether the population parameters are the same to some preset level of significance.¹³ This analysis involves a null and alternative hypothesis concerning the two populations with variances σ_1^2 and σ_2^2 :

Null hypothesis:	$H_0: \sigma_{12}^2 \leq \sigma_{22}^2$
Alternative hypothesis:	$H_{a}: \sigma_{1}^{2} > \sigma_{2}^{2}$

When independent random samples of size n_1 and n_2 are drawn from normal populations of equal variance, the ratio of the sample variances ($F^* = s_1^2/s_2^2$) will possess a probability distribution in repeated sampling known as the F distribution. If F^* exceeds the critical values $F(n_1-1, n_2 - 2, \alpha)$ of the distribution at a given significance level α , there is a 100 (1 - α) % probability of the null hypothesis H_0 being correctly rejected and σ_1^2 is declared to be significantly greater than σ_2^2 .

This analysis is used to compare the variance from the main group of data with equivalent values from the four tests showing excessively high scatter. The reference sample taken from the main group of data includes seven results ($n_2 = 21$ specimens) falling within the mean fracture stress range 1580-1780 MPa (Fig. 5, Table 1). This sample displays an approximately normal distribution with a standard deviation (s_2) of 231 MPa (Fig. 6) and is compared with the result of one test ($n_1 = 3$, $s_1 = 625$ MPa) where three Cd plated-andbaked specimens were exposed to paint stripper C2 for 100 hours, the paint stripper removed and the specimen loaded to failure in air at a crosshead displacement rate of 2 x 10⁻⁴ mm/s (Table 1). Analysis of the F statistic ($\alpha = 0.01$) indicates a 99% probability that the two populations are significantly different (Fig. 7), thereby confirming excessively high scatter in the paint stripper test. In this case, variability in paint stripper viscosity and pore size in the Cd coating may be factors leading to local variations in galvanic cathodic generation of hydrogen at the steel surface. A similar trend was observed in a second test in which a mean fracture stress and standard deviation of 2018 and 436 MPa respectively were obtained after exposure for 100 hours to a paint stripper mixture containing 50% C1 and 50% C2 (Fig. 5). This analysis predicts that unacceptably high scatter could occur in an existing Standard Specification³ (MIL-R-83936B) where specimens are exposed to the paint stripper for a period of four hours prior to removal of the paint stripper and conducting a constant load test in air.

The remaining three data points displaying a standard deviation > 500 MPa were obtained in tests where LHE Cd plated-and-baked specimens were loaded to failure in the presence of paint strippers A, D and E respectively. When the collective fracture stress values ($n_1 = 9$, $s_1 = 527$ MPa) are compared with the seven sets of reference data ($n_2 = 21$, $s_2 = 231$ MPa), whose mean fracture stress falls within the range 1580 - 1780 MPa, application of the F test ($\alpha = 0.01$) indicates a 99% probability that the two populations are significantly different. In each case, samples of paint stripper had been removed from their original drum and stored for several days in tin-coated containers prior to conducting the slow strain rate tests. All other tests involving samples of paint stripper taken directly from their original drums proved to be satisfactory (Table 1), and the anomalous results are probably due to localised contamination of the paint strippers leading to variable cathodic generation of hydrogen during the slow strain rate test.

This analysis shows the slow strain rate test is capable of identifying processes which enhance scatter in hydrogen embrittlement tests.

4.2 Pass/Fail Criteria in Slow Strain Rate Tests

Analysis of the present slow strain rate results, obtained by testing LHE Cd plated-and-baked specimens tested in mixtures containing paint strippers C1 and C2 at a constant crosshead displacement rate of 2×10^{-4} mm/s, shows that a mean fracture stress of 1850 MPa provides a realistic estimate of the pass/fail condition in the Notched C-ring Test (Fig. 4, Tables 1 and 2). Due to the high scatter associated with some of the slow strain rate results, any reliable pass/fail criterion based on a minimum acceptable mean fracture stress must be based on a statistical assessment of the slow strain rate data. This analysis relies on comparing the mean fracture stress (μ_1) of a test population, derived from slow strain rate data for any paint stripper under investigation, with that of a reference population (μ_2) where parameters are defined by conditions corresponding to the pass/fail criterion in the Notched C-ring Test. The two populations are assumed to have a normal distribution and a common variance (σ^2).

If samples are drawn from the test and reference populations and have sizes n_1 and n_2 , means \bar{x}_1 and \bar{x}_2 and standard deviations s_1 and s_2 respectively, then the test population is deemed to be significantly different from the reference population if the experimental value for the test statistic (t*) > t($n_1 + n_2 - 21 \alpha$) where ¹³:

$$t^{*} = \frac{(\bar{x}_{1} - \bar{x}_{2}) - (\mu_{1} - \mu_{2})}{\frac{s_{p}}{\sqrt{\frac{1}{n_{1}} + \frac{1}{n_{2}}}}}$$
(1)

and s_p is a pooled estimate for the standard deviation (σ) which is given by:

$$s_{p} = \sqrt{\frac{(n_{1} - 1)s_{1}^{2} + (n_{2} - 1)s_{2}^{2}}{n_{1} + n_{2} - 2}}$$
(2)

Theoretical values for $t(n_1 + n_2 - 2, \alpha)$ are derived from a table of critical values for Student's t distribution.

The reference set of data, which approximates the fracture stress population distribution in the region of the Notched C-ring pass/fail condition, is assumed to have a mean fracture stress (\bar{x}_2) of 1850 MPa and a standard deviation (s_2) of 241 MPa. The latter value was derived from statistical analysis of eight sets of data ($n_2 = 24$ specimens) whose mean fracture stresses fall in the range 1700 - 1850 MPa. If a standard deviation (s_1) of 350 MPa is assumed to be the worst possible case for any sample of 3 (= n_1) specimens tested in the paint stripper under investigation, then critical values of the mean fracture stress (\bar{x}_1) can be calculated above which the two populations are deemed to be significantly different (Fig. 8). Provided this criterion prevails, identification of a paint stripper which fails the notched C-ring test can be guaranteed to a probability level of at least 100 (1 - α) %. Choice of α = 0.01 leads to a minimum acceptable mean fracture stress of 2234 MPa. This stringent requirement is essential to minimise the risk of dubious products or processes being used during maintenance since concentrations of hydrogen in steel as low as one part per million lead to delayed failure of critical load-bearing components.

This analysis illustrates how the concept of a minimum acceptable mean fracture stress can be used to reject deleterious paint strippers in slow strain rate tests which can be accomplished with three specimens in a maximum time of only 2.5 hours. The accuracy of the present analysis is dependent on the precision of the reference set of data describing the statistical behaviour of slow strain rate tests at a mean fracture stress equivalent to the pass/fail condition in the existing Notched C-ring Test. In the present work, the value for $\bar{x}_2 = 1850$ MPa was determined from a limited set of experimental data and a precise estimate of both \bar{x}_2 and s_2 requires more extensive slow strain rate and Notched C-ring Tests in the vicinity of the pass/fail result. Furthermore, values of \bar{x}_2 will vary with the pass/fail criterion in the Notched C-ring Test. If the rejection criterion for the Standard Notched C-ring Test is based on one failure out of three specimens tested, the equivalent slow strain rate mean fracture stress (\bar{x}_2) would be expected to exceed 1854 MPa.

6

Further statistical calculations based on a minimum acceptable mean fracture stress of 223⁴ MPa indicate a 93% probability of paint stripper A and a 50% probability of paint stripper C1 being rejected in a slow strain rate test using three specimens. The need for this stringent requirement is essential as more extensive Notched C-ring Tests¹⁴ using paint stripper A have identified one failure out of ten specimens tested in two separate series of tests with different batches of paint stripper. This result confirms that hydrogen is generated during exposure of paint strippers that had been previously regarded as safe. If repeated exposure of components to marginally safe products result in a cumulative build-up of hydrogen in the steel, application of more stringent specifications would reduce the probability of delayed failure during their lifetime.

A similar analysis is also possible for assessment of internal hydrogen embrittlement caused by electrochemical plating processes. Most Standard Specifications require three or four specimens to be loaded to 75% of the unembrittled fracture stress and held in air for 200 hours. This is a more stringent requirement than is detailed in the present work and may result in higher values for \dot{x}_2 . Determination of a minimum acceptable mean fracture stress for plating-and-baking processes would be extremely worthwhile financially since the reliability of a given plating bath could be determined in a maximum time of only 2.5 hours compared with one week for most existing Standard Methods and two-three weeks if repetition of tests is required as detailed in the Standard Method ASTM F519-77. Immediate decisions concerning the reliability of the plating bath would be made thereby preventing expensive delays in lost production or unnecessary grounding of aircraft. Concern has also been expressed with Standard Methods where repetition of tests is required.¹ Due to the delay period of approximately one week between plating the initial and second specimen batches, the characteristics of the bath could change and the second test may not be a genuine repeat of the first test. This problem would be circumvented by adoption of statistical criteria for slow strain rate testing.

4.3 <u>Comparative Assessment of a Range of Products or Processes</u>

The results of slow strain rate tests conducted with LHE Cd plated-and-baked specimens in a range of paint strippers at a crosshead displacement rate of 2 x 10⁻⁴ mm/s showed that the paint strippers could be graded in terms of their tendency to cause hydrogen-assisted cracking (Fig. 3). No discussion has been presented concerning the significance of these comparisons. Inferences concerning the difference between the mean fracture stress values obtained from tests in the various paint strippers can be determined using an analysis based on Student's t distribution. Since valid comparisons between two products are less critical than pass/fail criteria, comparisons are made on the basis of being able to distinguish between two paint strippers on their tendency to cause hydrogen-assisted cracking to a probability of 80% ($\alpha = 0.2$). For two paint stripper samples, each containing three specimens, the required interval for a significant difference in mean fracture stress ($\hat{x}_1 - \hat{x}_2$) is derived from equation 1 to give the results in Fig. 9 where the standard deviation for each sample has the same value. A significant difference is seen to exist between two products when the difference in mean fracture stress is

approximately 1.25 times the standard deviation for the two tests. This value is substantially reduced if results are obtained with samples of 6 specimens (Fig. 9). If this analysis is applied to assess the results of specimens tested in various paint strippers at a crosshead displacement rate of 2×10^{-4} mm/s (Fig. 3), grading of all paint strippers except D with E and B with C2 is possible. Further testing of paint stripper D and E at a lower crosshead displacement rate would reveal which paint stripper shows the least tendency to hydrogen-assisted cracking. Although samples of 3 specimens are insufficient to distinguish between the populations representing paint strippers B and C2, repetition of the analysis using data for paint stripper C2 in Table 1 indicates that paint stripper B is significantly more embrittling than paint stripper C2.

4.4 <u>Reproducibility of Specimen Batches</u>

The current program utilised three separate lots of 4340 steel to manufacture notched tension specimens which were subsequently heat-treated in eight separate batches. Since the sole purpose of this work is characterisation of the embrittling tendencies of various products and processes, it is essential to ensure that no variation in properties occurs between different batches of 4340 steel specimens. In this work all steel lots complied with the MIL-S-5000E Specification and specimens manufactured from all heat treatment batches showed minimal difference in notched tensile strength. A large number of LHE Cd plated-and-baked specimens was tested in paint stripper C2 at a crosshead displacement rate of 2 x 10^{-4} mm/s since this product was found to be embrittling and gave reproducible results. Although a histogram of fracture stress values from 22 tests revealed a bimodal distribution (Fig. 10), the high mean fracture stress values were all found to originate from one particular heat treatment batch. Statistical comparison of the sample means indicates a 99% probability that the two sections of the distribution are significantly different. The reason for the two different sets of results has not been established and further work is required to assess:

- a) possible variation in residual stress in the notch caused by heat-treatment and low stress grinding, and
- b) effect of inclusion density and size on susceptibility to hydrogen-assisted cracking.

an and the same state

This example illustrates the necessity to screen every batch of specimens to ensure reproducibility of results. Use of a reproducibly embrittling environment may serve as an alternative to screening methods used in Standard Specifications where specimens are Cd plated in embrittling and non-embrittling baths to ensure that specimens will respond in a predicted manner.¹ The results in Fig. 10 provide a reference data base whereby an acceptability criterion can be established using Student's t distribution for any heat-treatment batch where six specimens are LHE Cd plated and baked prior to loading to failure in paint stripper C2 at a crosshead displacement rate of 2×10^{-4} mm/s (Fig. 11). If the mean fracture stress is outside the range 1377 ± 176 MPa, then Student's t distribution indicates a 95% probability that the population parameters of the steel batch are significantly different from those of the 7 batches of steel used to generate the results detailed in Fig. 10. If this criterion for acceptability of a

given steel batch is adopted, then the slow strain rate mean fracture stress which equates to the pass/fail criterion in the Notched C-ring Test could be in error by an amount between 0 and \pm 176 MPa. Although this value could be as high as 2026 MPa (ie. 1850 + 176 MPa), the minimum acceptable mean fracture stress of 2234 MPa derived in Section 5.2 would still ensure a 90% probability of rejecting any deleterious paint stripper. This acceptability criterion is still far more rigorous than those detailed in existing Standard Methods.

An alternative approach involves a more detailed evaluation of each specimen batch in which a large number of LHE Cd plated-and-baked specimens are tested in paint stripper C2. If the mean fracture stress exceeds 1377 MPa, then this difference could be added to the minimum acceptable fracture stress of 2234 MPa to ensure a 99% probability of detecting all paint strippers that fail the Standard Notched C-ring Test.

CONCLUSIONS

A successful Standard Method should not only provide a reliable assessment of properties under investigation, but should also prove to be economically viable. In the case of hydrogen embrittlement testing, the slow strain rate method can fulfil both these requirements. When applied to assess the tendency of various products and processes to induce hydrogen embrittlement in low alloy high strength steel, statistically significant results are obtained with a batch of 3 specimens in a maximum test time of only 2.5 hours. Statistical analysis of the results leads to the following conclusions:

- a) Contamination of paint strippers and intermittent exposure of paint strippers to Cd plated specimens can cause unacceptably high scatter in subsequent hydrogen embrittlement tests,
- b) For slow strain rate rests conducted in triplicate with LHE Cd plated-and-baked specimens which are loaded to failure at a crosshead displacement rate of 2 x 10⁻⁴ mm/s in the presence of a test paint stripper, a minimum acceptable mean fracture stress of 2234 MPa will ensure a 99% probability of identifying all products that fail the Standard Notched C-ring Test,
- c) A range of products or processes can be graded to a probability level of 80% in terms of their tendency to cause hydrogen embrittlement when the mean fracture stress of specimens tested in triplicate differs by an amount greater than 1.3 times their standard deviation,
- d) Acceptability criteria for different heat-treatment batches of 4340 steel specimens can be specified from the results of slow strain rate tests in a paint stripper with a well-defined susceptibility for causing hydrogen embrittlement.

The results presented in this paper provide a quantitative basis for estimating the degree of hydrogen embrittlement in low alloy high strength steel and it is hoped that adoption of such methods will lead to safer operation of aircraft structure. Furthermore, the same statistical treatment of slow strain rate data could also be used to assess the tendency of deleterious environments to cause delayed failure in other materials susceptible to environmentally assisted fracture.

ACKNOWLEDGEMENTS

The author wishes to thank Dr D. Wright and Mr R. Gollan for useful discussion on various aspects of this work.

REFERENCES

- 1. American National Standard ANSI/ASTM F519-77 (1977), Method for Mechanical Hydrogen Embrittlement Testing of Plating Processes and Aircraft Maintenance Chemicals.
- 2. American Military Specification MIL-R-81294B (May 1977) for Remover, Paint, Epoxy and Polyurethane Systems.
- 3. American Military Specification MIL-R-83936B Amendment 1 (Aug. 1978) for Remover, Paint, Tank Type; for Aircraft Wheels, Landing Gear Components and other Aircraft and Age Components.
- 4. American Military Specification MIL-R-25134B (March 1972) for Remover, Paint and Lacquer, Solvent Type.
- 5. U.S. Military Standard MIL-STD-870A (USAF) (Aug. 1978), Cd Plating, Low Embrittlement, Electrodeposition.
- 6. U.S. Military Standard MIL-STD-1500A (USAF) (Jan. 1983), Cd-Ti Plating, Low Embrittlement, Electrodeposition.
- 7. R.N. Parkins, Stress Corrosion Cracking The Slow Strain Rate Technique, ASTM STP 665, G.M. Ugiansky and J.H. Payer, Eds., American Society for Testing and Materials, Philadelphia, 1979, pp. 5-25.
- 8. W.J. Pollock and C. Grey, Hydrogen Embrittlement Testing: Prevention and Control, ASTM STP 962, American Society for Testing and Materials, Philadelphia, 1988, pp 372-386.
- 9. W.J. Pollock, Hydrogen Embrittlement Testing: Prevention and Control, ASTM STP 962, American Society for Testing and Materials, Philadelphia, 1988, pp 68-80.
- W.J. Pollock and B.R.W. Hinton, Galvanic Corrosion, ASTM STP 978, American Society for Testing and Materials, Philadelphia, 1988, pp 35-50.

- 11. W.J. Pollock, Proceedings of 4th Internation Conference (H4) on Hydrogen and Materials, Beijing, May 1988, pp 775-784
- 12. American Military Specification MIL-S-5000E (Nov. 1982) for Steel, Chrome-Nickel-Molybdenum (E4340) Bars, and Reforging Stock.
- 13. R.R. Johnson, Elementary Statistics, Duxbury Press, Massachusetts, USA, 1976.

14. C. Grey, Materials Research Laboratory, unpublished results (1989).

-

TABLE 1

Fracture Stress Data for Slow Strain Rate Tests

Acceptable Data				
Test	No. of specimens	Fracture Stress (MPa)	<u>Mean Fracture</u> Stress (MPa)	Standard Deviation (MPa)
Paint Stripper A	11	1717, 1726, 1733, 1736, 1796, 1962 2117, 2127, 2157, 2174, 2327	1961	227
Paint Stripper B	3	1002, 1019, 1411	1144	231
Paint Stripper C1	3	2084, 2276, 2317	2226	124
75% C1 + 25% C2	3	1439, 2029, 2093	1854	360
65% C1 + 35% C2	3	1315, 1687, 2024	1675	355
50% C1 + 50% C2	3	1498, 1603, 1691	1596	99
25% C1 + 75% C2	3	1121, 1532, 1563	1405	246
Paint Stripper C2	17	1072, 1152, 1156, 1284, 1304, 1304 1336, 1355, 1356, 1390, 1401, 1426 1445, 1477, 1553, 1578, 1826	1377	178
Paint Stripper D	3	2414, 2477, 2506	2466	47
Paint Stipper E	3	2441, 2483, 2493	2472	28
All tests conducted in triplicate with mean fracture stress in range 1580-1780 MPa	21	1315, 1416, 1466, 1471, 1498, 1501 1603, 1608, 1616, 1625, 1682, 1687 1691, 1820, 1822, 1869, 2004, 2022 2024, 2044, 2077	1707	231
All tests conducted in triplicate with mean fracture stress in range 1700-1850 MPa	24	1446, 1471, 1554, 1579, 1582, 1595 1608, 1616, 1619, 1625, 1662, 1682 1799, 1810, 1820, 1822, 1869, 2004 2022, 2032, 2077, 2167, 2193, 2270	1789	241

Anomalous Data

5

0.1 - 1

Test	No. of specimens	Fracture Stress (MPa)	Mean Fracture Stress (MPa)	Standard Deviation (MPa)
Paint Stripper A	3	1126, 1380, 2174	1560	547
Paint Stripper D	3	1144, 1507, 2316	1656	600
Paint Stripper E	3	1155, 1539, 2438	1711	658
Anomalous steel batch/ Paint Stipper C2	5	2146, 2227, 2261, 2269, 2278	2236	54
100 hours exposure to paint stripper C2, test in air	3	1242, 1470, 2421	1711	625

ŝ

TA	BLI	E 2	

.

Results of notched C-ring tests in paint strippers - specimens loaded to 75% of notched breaking strength and held for 100 h

	T	ime to Failure, h		
Paint Stripper	Specimen 1	Specimen 2	Specimen 3	Pass/Fail
A	P	P	P	Pass
B	< <u>1</u>	<1	< <u>1</u>	Fail
21	P	P	P	Pass
22	<1	<1	1	Fail
D	P	P	P	Pass
E	P	P	P	Pass
50% C1 + 50% C2	20	20	60	Fail
55% C1 + 35% C2	24	24	48	Fail
15% C1 + 25% C2	P	P	60	
			H	Pass
15% C1 + 25% C2 (repeat)	P	P	P	

÷



Figure 1: 4340 Steel Notched Tensile Specimen (dimensions in mm).



Figure 2: Mean fracture stress of Cd and Cd-Ti plated-and-baked 4340 steel specimens tested in air at various crosshead displacement rates.

Į



Figure 3: Mean fracture stress of porous Cd plated-and-baked 4340 steel specimens tested in paint strippers at various crosshead displacement rates.



Figure 4: Results of notched C-ring and slow strain rate tests in mixtures of paint strippers C1 and C2 using LHE Cd plated specimens baked at $190^{\circ}C/23$ h. In slow strain rate data, arrows indicate mean fracture stress \pm standard deviation.

ź



Figure 5: Mean fracture stress and standard deviation of all tests conducted in triplicate.



Figure 6: Frequency distribution of fracture stress data taken from seven sets of specimen tests conducted in triplicate whose mean fracture stress fall within the range 1580 to 1780 MPa.



Figure 7: Application of F distribution test to compare reference and test data in slow strain rate tests.



Figure 8: Values of mean fracture stress (\bar{x}_1) , based on testing three slow strain rate specimens to failure in the presence of a test paint stripper $(n_1 = 3, s_1 = 350 \text{ MPa})$, necessary to ensure a 100 $(1 - \alpha)$ % probability that the population parameters are significantly different from those of a reference population described by a set of data $(n_1 = 24, \bar{x}_2 = 1850 \text{ MPa}, s_2 = 241 \text{ MPa})$ which reflects the properties of the pass/fail conditions obtained in a Standard Notched C-ring test.



Figure 9: Difference in mean fracture stress necessary to distinguish between two paint strippers to a probability of 80% on their tendency to cause hydrogenassisted cracking based on testing either three or six specimens to failure for different values of standard deviation.



Figure 10: Frequency distribution of fracture stress data produced by testing 22 LHE Cd plated-and-baked specimens in paint stripper C2 at a crosshead displacement rate of 2×10^{-4} mm/s.



Figure 11: Range of mean fracture stress values within which the results of testing 3 or 6 LHE Cd plated-and-baked specimens in paint stripper C2 at a crosshead displacement rate of 2×10^{-4} must lie for their population parameters to be considered the same to any given probability level as those of a reference population described by the set of data ($n_2 = 17$, $s_2 = 178$ MPa, $x_2 = 1377$ MPa).

DISTRIBUTION

AUSTRALIA

Department of Defence

Defence Central Chief Defence Scientist Chief Detence Scientist AS, Science Corporate Management (shared copy) FAS Science Policy (shared copy) Director, Departmental Publications Counsellor, Defence Science, London (Doc Data Sheet Only) Counsellor, Defence Science, Washington (Doc Data Sheet Only) OIC TRS, Defence Central Library Document Exchange Central Library Document Exchange Centre, DSTIC (18 copies) Director General - Army Development (NSO) (4 copies) Defence Industry and Materiel Policy, FAS Defence Industry and Materiel Policy, FAS Joint Intelligence Organisation Librarian H Block, Victoria Barracks, Melbourne

Aeronautical Research Laboratory

Director Library Chief - Aircraft Materials Division **Divisional File Aircraft Materials** Author: W.J. Pollock

Materials Research Laboratory Director/Library Dr D. Wright

Defence Science & Technology Organisation - Salisbury Library

Navy Office

Navy Scientific Adviser (3 copies Doc Data sheet) Aircraft Maintenance and Flight Trials Unit Director Naval Engineering Requirements - Aviation Systems Director of Naval Air Warfare Superintendent, Aircraft Maintenance and Repair

Army Office Scientific Adviser - Army (Doc Data sheet only) US Army Research, Development and Standardisation Group

Air Force Office

Air Force Scientific Adviser (Doc Data sheet only) Aircraft Research and Development Unit Scientific Flight Group Library Engineering Branch Library Director General Engineering - Air Force AHO (SMAINTSO) HQ Logistics Command (SLENGO)

HO ADF

Director General Force Development (Air)

Statutory and State Authorities and Industry

Aero-Space Technologies Australia, Manager/Librarian (2 copies) Ansett Airlines of Australia, Library Australian Airlines, Library Qantas Airways Limited Civil Aviation Authority Hawker de Havilland Aust Pty Ltd, Victoria, Library Hawker de Havilland Aust Pty Ltd, Bankstown, Library Gas & Fuel Corporation of Vic., Manager Scientific Services SEC of Vic., Herman Research Laboratory, Library BHP, Melbourne Research Laboratories

Universities and Colleges

Adelaide Barr Smith Library

Flinders

Library

LaTrobe

Library

Melbourne Engineering Library

Monash Hargrave Library Head, Materials Engineering

Newcastle

Library

New England Library

Sydney Engineering Library

Head, School of Civil Engineering

NSW

占

ERBARS & SAUCE

Physical Sciences Library Library, Australian Defence Force Academy

Queensland Library

Tasmania Engineering Library

Western Australia Library Head, Mechanical Engineering RMIT Library Mr M.L. Scott, Aerospace Engineering

University College of the Northern Territory Library

CANADA

CAARC Coordinator Aerodynamics CAARC Coordinator Structures International Civil Aviation Organization, Library

NRC

Aeronautical & Mechanical Engineering Library

Universities and Colleges Toronto Institute for Aerospace Studies

FRANCE

ONERA

INDIA

CAARC Coordinator Aerodynamics CAARC Coordinator Materials CAARC Coordinator Structures Defence Ministry, Aero Development Establishment Library Hindustan Aeronautics Ltd, Library National Aeronautical Laboratory, Information Centre Vikram Sarabhai Space Centre, Library

INTERNATIONAL COMMITTEE ON AERONAUTICAL FATIGUE

per Australian ICAF Representative (25 copies)

ISRAEL

Technion-Israel Institute of Technology

JAPAN

National Aerospace Laboratory National Research Institute for Metals, Fatigue Testing Div. Institute of Space and Astronautical Science, Library

NETHERLANDS

National Aerospace Laboratory (NLR), Library

NEW ZEALAND

Defence Scientific Establishment, Library RNZAF Transport Ministry, Airworthiness Branch, Library

SINGAPORE

Director, Defence Materials Organisation

SWEDEN

Aeronautical Research Institute, Library Swedish National Defense Research Institute (FOA) 1

4

SWITZERLAND

F+W (Swiss Federal Aircraft Factory)

UNITED KINGDOM

Ministry of Defence, Research, Materials and Collaboration CAARC, Secretary CAARC Coordinator Aerodynamics Royal Aircraft Establishment Bedford, Library Farnborough, Head Materials Department Commonwealth Air Transport Council Secretariat Admiralty Research Establishment Holton Heath, Dr N.J. Wadsorth National Physical Laboratory, Library National Engineering Laboratory, Library British Library, Document Supply Centre CAARC Coordinator, Structures Aircraft Research Association, Library Rolls-Royce Ltd, Aero Division Bristol, Library Welding Institute, Library British Aerospace Kingston-upon-Thames, Library Hatfield-Chester Division, Library British Hovercraft Corporation Ltd, Library

Universities and Colleges Bristol Engineering Library

Cambridge Library, Engineering Department Whittle Library

London Head, Aero Engineering

Manchester Head, Dept of Engineering (Aeronautical)

Nottingham Science Library

Strathclyde Library

í.

Cranfield Inst. of Technology Library

Imperial College Aeronautics Library

UNITED STATES OF AMERICA

NASA Scientific and Technical Information Facility Materials Information, American Society for Metals The Chemical Abstracts Service Boeing Commercial Airplanes United Technologies Corporation, Library Lockheed-California Company Lockheed Missiles and Space Company Lockheed Georgia McDonnell Aircraft Company, Library Nondestructive Testing Information Analysis Center

Universities and Colleges Florida

Aero Engineering Department

Iowa

Head, Division of Materials Engineering

Massachusetts Inst. of Technology MIT Libraries

SPARES (20 COPIES)

TOTAL (187 COPIES)

÷.

	DEPARTMENT OF DEFENCE		PAGE CLASSIFICATION UNCLASSIFIED		
DOCUMENT CONTROL DATA			PRIVACY MARKING		
14. AR NUMBER AR-006-084	16. ESTABLISIIMENT NUMBER ARL-MAT-R-122	2. DOCUMENT DATE 3.1 APRIL 1990 D		3. TASK NUMBER DST 89/059	
4. ITTLE STATISTICAL TH STRAIN RATE D OF HYDROGEN LOW ALLOY HI	REATMENT OF SLOW MATA FOR ASSESSMENT EMBRITTLEMENT IN GH STRENGTH STEEL	5. SECURITY CLASSIFIC (PLACE APPROPRIATE IN BOX(S) IE. SECRET (S RESTRICTED (R), UNCL	CATION CLASSIFICATION 5), CONF. (C) ASSIFIED (U)).	6. NO. PAGES 21 7. NO. REFS.	
8. AUTHOR(S) W. J. POLLOCK		DOCUMENT TITLE 9. DOWNGRADING/DEL Not applicable	ABSTRACT	14 NS	
10. CORPORATE AUTHOR AERONAUTICAL RES P.O. BOX 4331, MEL	DRFORATE AUTHOR AND ADDRESS 11. OFFICE/POSITION RESPONSIBLE FOR: ONAUTICAL RESEARCH LABORATORY BOX 4331, MELBOURNE VIC 3001 SECURITY DOWNGRADING DARL		- DARL		
Approved for publ overseas enquiries of department of defen 134. THIS DOCUMENT MA No limitations	IC FEICASE UTSIDE STATED LIMITATIONS SHOULD CE, ANZAC PARK WEST OFFICES. ACT : Y BE ANNOUNCED IN CATALOGUES AN	BE REFERRED THROUGH I 2001 ND AWARENESS SERVICES /	DSTIC, ADMINISTRATIV	VE SERVICES BRANCH.	
136. CITATION FOR OTHE ANNOUNCEMENT) MAY I	R PURPOSES (IE. CASUAL	X UNRESTRICTED OR		AS FOR 13a.	
14. DESCRIPTORS Hydrogen embrittl 4340 steel high strength steel slow strain rate tes paint removers	lement cadmium coating clectroplating s specifications ts statistical analysis	S		15. discat subject categories 0071J	
14 ABSTRACT Slow strain rate tes strength 4340 steel tests, conducted at specimens in variou the pass/fail crit C-ring Test.	sting has been used to quant by plating processes and aircr a crosshead displacement rat us paint strippers, show that d terion for acceptability of	ify the degree of hyd raft maintengnee che te of 2 x 10 ⁻⁴ mm/s a mean fracture stres (paint strippers	trogen embrittlen emicals. The res using samples of ss of 1850 MPa in an existing	nent produced in high ults of slow strain rate three notched tension can be correlated with Standard Notched	

.

. . ,

ţ

.

PAGE CLASSIFICATION UNCLASSIFIED

3

. . . .

PRIVACY MARKING

THIS PAGE IS TO BE USED TO RECORD INFORMATION WIICH IS REQUIRED BY THE ESTABLISHMENT FOR ITS OWN USE BUT WHICH WILL NOT BE ADDED TO THE DISTIS DATA UNLESS SPECIFICALLY REQUESTED.

16. ABSTRACT (CONT).

Statistical analysis of the slow strain rate data allows criteria to be established which will ensure a 99% probability of identifying all paint strippers that fail the Notched C-ring Test. This analysis is also used to grade a series of products and processes in terms of their tendency to cause hydrogen embrittlement, and to identify environmental parameters that cause excessive scatter in hydrogen embrittlement tests. Criteria are also specified for acceptability of each heat treatment batch of 4340 steel specimens to ensure reproducibility of results obtained from slow strain rate tests.

17. IMPRINT

AERONAUTICAL RESEARCH LABORATORY, MELBOURNE

		·
18. DOCUMENT SERIES AND NUMBER	19. COST CODE	20. TYPE OR REPORT AND PERIOD COVERED
Aircraft Materials Report 122	35 3060	
2) COMPLITER PROGRAMS LISED	L	l
22. ESTABLISHMENT FILE REF.(S)		
2. ADDITIONAL INFORMATION (AS REQUIRED)		